DANLEX

Danlex, as one of the keading companies of tools industry, has made
innowation as its priorky. The company by producing the goods with the
Lo quehty, & known as ong of the moat mportant manufasturs s of
toois market, Innovation occurrad in Danlex by investigation of the globsl
customers' needs and also Research and development Centers in the
middle of Euroge |s considered as ics turning point, Eventually afcer
performing various experiments and gaining valid approvals the company
produces on a large scale in several Asian and European countries,

These products are daty used by experts of different induatries all
oyar the world and are well-known a5 the creative. presmum and
reliable items

@)@ O)@)(&)E) :
ER 1200W DX-3440







allbo s g
i S A S R A wlol sl Jasll jgiws
i sle gl pl ogae el (gls ) sudu
ViR OS ol oslaiuml 5l 63l Sy bl Cilol s8]
A searansssrunnsisruranisrartssarantsse e e s RN R A S e RN Pe RS RS B R T AR RSB SE RS ealaiwl 35lg0
B T B e e R e R L AR R ol jl eslaiwl 6gas
P i s s s s S e S L 838> slaul g (5551 jgow
EB e mersmnnsrnnmnsnprnsn o ensnmasuisssns pamsn s sty g s s SR S w S e g8
D 2o L S T T T o A R e ol coloud byl
DB i 4 A RS SR w8 ladio
IV ceetetes st bt s eSS b bbb bbbt r e srean Sl oubids
S S Slehd Cuud Jgaz

List

BrIgiRal INSEEUGEIORNS: comwsmmss s msms st o o s ST s sy 1
General operation precaution ..........coocvveeeieeineaeeenaa 2
Precautions on using electric hammer drill ..........c..ocoeelll 7
Applications examples uacmsanammimr e 8
How to use the Hammer deill .ousssrmsssssiesmasnimmsnvsnissas 10
Drilling NOIBS oot 12
Grease Teading v s m s s S G 13
Guarantee terms and conditions .............ccooccieiiviiiienn 45
TEChAICE] At ...oousmsmarssssmmsmssamsas s e s s s 16
EXPIOSION M8ttt 17

PG I8 s s i R i T s R T T R 18



DANLEX"

USER’S MANUAL

{77 |Original Instructions:

BBefore using this Rotary hammer, please carefully
read though these HANDLING INSTRUCTIONS.
BEnsure that you know how the machine works, and
how it should be operated.

B Maintain the machine in accordance with the
instructions, and make cerain that the machine waork
correctly.

M Please store this instruction and other enclosed
documents with the machine together.

caution :
M The mentioned warnings are same for all machines

_J.JJ'.SGLO.I.Q'JO.._JJ.JS.)

qlol gl ol jgiiws l.lj

1l Josll jgiws ol a8 oo okl oS oy o8iws ¢l jl oslaiuwl jl Lj._é.
LuiT T jI osliiml 555952 g olSiws ¢yl JIS b 6y 63 g (jaoho M
65 23S Juolo luabl g 3uiS 513655 o8iws I «l jgiws ¢yl Golho M
Sa0 IS s gyl ol
s bgsjo S;lo J505 ol o 6y 62458 (il (5515855 g Bas 5> Lkl M
Al LingS oBiiws

10297

230l 50 LSy L o8 iw > plas (g1 630 JS3 gl jlsdue




DANLEX"

wo90c raul (5l s

o0 ol 9 Syl (sl 1S B g 5 HA1S 61351 8y g juad ub IS Yo M
il g 8T 8350 351g5

19335 148 Gl b U2 smo 53 15 o8 s 4l Sled a2 | 1S buzo sLas B
ol s G318 (uludbg s Sub IS buzo . 5SS elatiwl uas g gh jo sl huzo s T
Szl 351> 3929 1) Jleidl Slgo g ko5 oS otz 43 il g3 S 6y I sl
0 g 882 ¢ g3 S Uligals /g loj S (e § llas b 8 1l M
0z g0 « s o JSI SU 8o (591> 65 (,SU jhs 5l S0 43 1T I jS jo . 0a8
L3205 olatul s | Jleidl (LS slgo ;Susg

Caml (0 oy uaiio 65 1 Jlaiy il jg3Lsl s alg) sl yoghun b ulas I
<Saolos bzl

L g 13l L IS glBL oS a5 051 JS s .50 15 635 95 1l jI 15 otSsgs M
Bl g JS huzo jlagb gl B polad . siubl ol s uled byl pow

1193 9 @aige wSild S 5 1y o 0w jI 3,85 esliiwl & jgue 43 M
33 |48 GS3S (pu plwd

ool 9 xigs JIS 390 43 1o edles Ozl o8t oy JLiEd ¢3S 319 I
w>lb jghio o) 60 68 3gu ealaiwl gl 6L ¢jlass 4> sl8iiws jl 65 5,15 Lo plxl

Wl 8305

GENERAL OPERATION PRECAUTIONS

M Keep work area clean. Cluttered areas and benches invite
injuries.

M Consider work area environment. Don't expose power tools
to rain.Don't use power tools in damp or wet locations. Keep
work area well lit. Don't use tool in presence of flammable
liguids or gases.

M Power tools produce sparks during operations. They also
spark when switching On/ Off. Never use power tools in
dangerous sites containing lacquer, paint, benzene, thinner,
gasoline gases, adhesive agents, and other materials which
are combustible explosive.

I Guard against electric shock. Prevent body contact with
grounded surfaces. For example; piles, radiators, ranges,
refrigerator enclosures.

M Keep children away. Do not let visitors contact tool or
extension cord. All visitors should be kept away from work
area.

M Store idle tools. When not in use, tools should be stored
in dry and high or locked-up place- out of reach of children.

DANLEX’



DANLEX"

M Don't force tool. It will do the job better and safer at the
rate for which it was intended.

M Use right toal. Don't force small tool or attachment to do
the job of a heavy-duty tool. Don't use tool for purpose not
intended.

I Dress properly. Do not wear loose clothing or jewelry. They
can be caught in moving parted. Rubber gloves and non-skid
foot wear are recommended when working outdoors.

M Use safety glasses. Also use face or dust mask if cutting
operation is dusty.

M Don't abuse cord. Never carry tool by cord or yank it to
disconnect from receptacle keep cord from heat, oil and sharp
edges.

¥ Secure work. Use clamps or a vise to hold work. It is safer
that using your hand and it frees both hands to operate tool.
M Don't overreach. Keep proper footing and balance at all times.
B Maintain tools with care. Keep tools sharp and clean for
better and safer performance. Follow instruction for lubricating
and changing accessories. Inspect tool cords periodically
and if damaged, have repaired by authorized service facility.
Inspect extension cords periodically and replace if damaged.
Keep handles dry, clean and free from oil and grease.

S29S (5l 18w by puSiuw (5l 1S Ll (5l 4 . Saulad 63latwl Cuwlio 1 ol 51
OT 60 65 518 plol 5l oiws jI jS 9 . 53585 5 lg jLisd 19T cliilsio L g
A8 eslaiwl wuwl 83uis (o2l 4b jghie

oalaiwl by g SLES (gl b awibgy I saoled esliiwl cuwlio HIS Guld bl |
Oloj 4> 338 1S S yaxio sk oy Cuwl 800 |y j S WLzl Wi yelg>
-oulad oslatwl oyl sl aS g GSatully slo GiSiws jlJJie jl 255 s j8
Ui Silglos oLl 63 5590 43 Giam -Salas oslitul oyl sl Sige I
eslaiwljlit g 35 3ud Suwlo b g ¢ jguo Suulo I Cuwl ol jas Slega S aulgi b
<ayg jlo5Ligs aaiS b g oliws Joo I .3uiSs cawliol oslaiwl iS5 1IN
L9 09y« &yl I 493 15 IS o)lgam .38 Ll oT JulS 1 esléiwl L
3258 (515985 jus 5lo o)

F00ul S gl 1y S o3kl 6 S b g aay I IS bl >gSs s sl M
oglsy «3ulod ;0 e3latwl IS ¢yl ngSs jghiio g 395 jliws I 65 Cuwl Siloj |l
ol ST olSiws b IS plasl gl Losd Cuws g3 g byl s ool s

1y Jslas g 03,8 @S0 | 395 L 51 051908 3 3> I Gy 1) 395 >, M
o190 15 1l 51 1S g 55 oal 3 jSac (5] g 538 (515985 =85 b 413l I
6922 g jl 5 8aEg ) 9 Ll P jlg) UasgRi 5l 30515 035 juad g jus
W2 ol ©)9a0 53 90348 g |y o S i po g sl 695 jgb 6y - Suyles
g0 ggb oy | buly sl (LIS .50 L jlao SlosS (S| o o juesi sl 1 of
aSiiS | 1 okw 0 lgam . Sulad auges | lgiluayl 5 i jgao 4> 9 038 a
358 (513885 oS 9 gy I 99 9 jues

DANLEX’



DANLEX"

0o il 023 B I olo jlg) 9 1l S o3 03latwl 68w I 685l j
.38 3o sl8iws jl 1 e yilS g

6315 500 4> 1 68w Sy . 5nS Lol olSiws o o juk IS 6y g9 I
233885 Joz ol auigu 6083 (59 o UGS g 039y Jealio juy 0y a5Ligs
Ugol> Cusing (59 p griga 0035 65 Sl lisabl g 0w 65LBgs Jlasl yloj
il

el 0 85 Ghyly sl JUS 1 ks (a0 I 2ol 53 51l i esliiul < g0 5o M
Aulad ealatiwl 3l e3ud (54135 Cuolle g o3ul =21 4b jghio

g9 08w 1 3320 o3latiwl I Uiy . 3uiS Loy g 1 8303 T lshs
63 3guls Juolo liabl 1 3gud oy o <08 60 3oL Cuwl 6303 ol 65 (5l b2hd
Lol 295 60 | Cuwl 03 21 T (5 65 (515 g 63,5 IS i s 60 23lg5 0
whlehd | SiwSudb oS 2o lshd Cuw s Jbadl gy pubii s 11 eBciws s
Ol 3,81oe (59 g2 (bl dS il oy y2io 39195 0 03 (5550 byl b U g 1g3T JUas]
523U g jlao Siloss §S 50 Sy huwgi 3ol 0303 caswl CilehS L3S S el g
U959 o3l jaosd (s oy ol j 02538 ¢l 4 63 yadidio sla (5o
i 8w (38 Ubgols /cpibig ) 6 o1 auiguw 6nS> 68 gm0 43 303 )8
gl SlodS jlao jSI 40 0 punsi 5l 1) aigaw g 3655 eslaiwl T jI jS 0

M Disconnect tools. When not in use, before serving, and
when changing accessories, such as blades, bits and cutters.
M Avoid unintentional starting .Do not carry plugged- in tool
with finger on switch .Be sure switch is off when plugging in.
I Outdoor use extension cord .When tool is used outdoors,
use only extension cords intended for use outdoors and so
marked.

M Check damage parts. Before further use of the tool, a guard
orother part that is damaged should be carefully checked
todetermine that it will operate properly and perform its
intended function.

Check for alignment of moving parts, binding of moving parts,
breakage of parts, mounting and any other conditions that
may affect its operation.

A guard or other part that is damaged should be properly
repaired or replaced by an authorized service center unless
otherwise indicated elsewhere in this instruction manual.
Have defected switches replaced by authorized service center.
Do not use the tool if switch does not turn it on and off.

DANLEX’



DANLEX"

M Do not use power tools to applications other than those
specified in the Handling Instruction.

¥ Do not touch movable parts or accessories unless the power
source has been disconnected.

M Use your tool at lower input that specified on the nameplate;
otherwise, the finish may be spoiled and working efficiency
reduced due to motor overload.

M Do not wipe plastic parts with solvent. Solvent such as
gasoline, thinner, benzene, carbon tetrachloride, alcohol,
ammonal and oil containing chloric annex may damage and crack
plastic parts. Do not wipe them with such solvents. Wipe
plastic parts with a soft cloth lightly dampened with soapy
water.

M Consult an authorized service agent in the event of power
tool failure.

M Use only original replacement parts.

SS3 Lot 62,585 ol 53 08 6 I jud (5900 Pl (51 a8 1l 51 S 0
L3S eslaiwl el o3ub

S yin Clahd 319l o Cawl 038 132 G oy I 68w 654500 4> has M
S gual | 2o pjlg) 9

eSuolos o3l cowl 630 583 T Juad (59 o 65 (5399 Juslio L 3g5 alSiiws I
3 S iy 43l g e3gan (idaiibia g Cuwl (S00 S 62 o jgus (il gad 5> 1]
by gialS «gigo JU adlal Y51 s

(o i 3 ol JU> 3385 o3liiwl JU> I o Suimlly cilehs 3,8 SU gl M
0 33195 50 ¢ JIS ;39 381 (591> (BE9 9 JUgaT «JSII ey sS 3o IS 45 oy jag ¢yt
O3S Sy sl -3940 T bl S5 00 y250 9038 319 ol ilshs gl

S 0231 4o jlan Slosd sl LSamlas jl Sy 6s w8 sl S g0 5> W
uulos oslétwl ol oS3y o jlg) jI bas M

DANLEX’



DANLEX"

OS o 1 eslaiwl (gl s 60l juSuiy Ghliol Cilol s3]

las e3lasiwl ol Soue I Glslads I cublas gl B

2338 o3latul Suwlo 1 dwls 3 o UL Caaw 6y 1) 385 w68 LolSas W
oalatul 1uSIsus ubigS I dlsus g gl s LS jl cubiblas gl oS gloj 4 M
LSS [ukiss | 6io 03515955 > o 1

S Gtwizl G T b gwled 1 3gib 50 &1 jluw o wlilac b oS 13T jI M
Auslos ealaiwl Lol scws I Loz 85 3gu (0 duuogs 11

2315 Sy g3 Cul Cusidg oy eyl Slec B

3515 18 S50l pghu 43 68 oluwal g 3181 oy UL glas)l 45 1S yloj >
-3.08 6295

owl 83y 820 IS 31 g gl bg g JoS Juud b

Precautions on Using Electric Hammer Drill

I Wear protective glasses to protect your eyes.
M Wear a mask when turning your head upward.

M Use earplugs to keep your ears noise-free while working.

M Properly set the bit holder.

¥ Since the bit becomes very hot during operation
exercise extremes very hot.

M Be sure to use the side handle.

I Safe operation depends on one's stable posture.

I At the start of work, confirm the oil supply and scre
lightening.

B When working at a highly elevated location, pay attentio
to the articles and persons below.

I Before starting breaking or chipping a wall, floor or
ceiling, thoroughly confirm that no items such as an
electric cables or conduit are buried inside.

DANLEX’



DANLEX"

(Application Examples)

Installation of piping and wiring, sanitary facility installation,
machinery installation, water supply and drainage work,
interior jobs,harbor facilities and other civil engineering work.
Prior to operation

Power source

Ensure that the power source to be utilized conforms to the
power acquirement specified on the product nameplate.
Grounding

This tool should be grounded while in use to protect the
operator from electric shock. The tool is equipped with a
three-conductor cord and grounding type plug to fit the
proper grounding type receptacle. The green (or green and
yellow) conductor in the cord is the grounding wire. Never
connect the green (or green and yellow) wire to a live terminal.
Power switch

Ensure that the power switch is in the OFF position, if the
plug is connected to a power receptacle while the power
switch is in the ON position, the power tool will start
operating immediately, inviting serious accident.

oslaiwl > lgo

9 OS> ) bl gy 019) (551351 0l ) 9 il (S Eaw g S oJg) Luas
Ulpee wsige lo Cudled pilu 9 S g il T Sloss (UT uiblo

59 32 65 ¢ ol L 3590 jlilg L o lgam eslaiuml 590 jlilg 63 sy (jluabl
bl el cudislho ¢ Sl 03 addio | Jguazo Judd

U0 0y Juasl

oslaiml pBas 53 S35 G il g3 )8 jl cabla> jghio oy 3ub olSiws (pl
63Lig> g (5l 6y duw (IS 6y jg2o 6w ¢l (il ekl o 6w JLadl puw
P« Cowl gaoj oo Juas! s oS 43 (3,59 Juw b g ) jaw o g 639y b
385 oy gz 113 G295 00 1) (3] 9 Juw b 9 ) juw o

g o0S>

J5 6 £9 b ey puns oliiws il On T Cusiag o0l |y j ol 148 Off Cusisg

L3l ddlg> (532 Cuslg= 6w 200 g 348 salgS

DANLEX’



bl P
Awlas 03Tl jlan a5 g LBLS Caoliud b bl y oIS oS 1 s & yguo 4>

AL oligS (S0 5o B suby oIS ¢l

S o g3 S ;o

iml:!uﬂ 595 UJJ.D J=2 U......_,S unS Jlm GlJib sMleS jl LJ.nD ULDJ g LJS.\A.?.D U.II
R oS 6ylado by ol g oidlsp |y g )S ¢ jao wjs ol jol jlestaiwl jI Gy
ALY

olSiws 4iS i (59 o (630) U8 cwas ol 4o

Aoulos ealatiwl 3 lasliwl gl jl oS 33,5 o 6uogy « yigy 3 jSloc jghio 6y
S Gl Caouw oy 1 08w S pis B

S 3 lg S IS 31 ygu 43 1 (o) pis B

SIS > oS | (eio) @S 031> jLid 1S @B S1 g (slgisl oy 1 (o) pis M
234D (JaB oSt S U8 miucuw 5 B 638 Lal>

Extension cord

When the work area is removed from the power source, use
an extension cord of sufficient thickness and rated capacity.
The extension cord should be kept as short as practicable.
Feeding Grease

Prior to using the power tools, remove the grease gauge and
do not fail the grease tank with the provided grease.
(Although the grease tank is built in, it contains only a small
volume of grease when shipped from the works.)

Mounting a tool

Note: when handing drill bits, pull point cold chisel and other
accessories, standard tools are recommended for better
operation.

PR-25B

¥ Raise the retainer and insert the shank portion of a drill bit
into the hexagonal hole on the front cover until it reaches
the extremity.

M By slightly tapping the top of the bit holder with a wooden
mallet, replace the bit holder to grip the fit firmly.

DANLEX’



DANLEX"

PR-38E

M Pushing the stopper to arrow A direction,turning the
retainer to arrow B direction. After, insert the tool shank
into the hexagon hole on the front cover

M Pushing the stopper to arrow A direction, turning the retainer
to arrow B in the opposite direction. After, apart the stopper.
Note: when dismounting the bull points reverse the procedures
described above.

How to use the hammer drill

How the drill holes

M Pull the switch trigger after applying the drill bit tip to the
drilling position.

M It is unnecessary to forcibly press the drill main body. It is
sufficient to slightly press the drill to an extent that clips
are freely discharged.

Caution: although a safety clutch is built in this drill the drill
bit is suddenly halted when it strikes against a buried
reinforcing bar, and the drill starts reverse operation as a
reaction.

Always continue a hole-drilling job while strongly gripping
both the side handle and the handle.

ol 630 JaB ol8iws 1S pl miwew

oy 1 (0ddo) I8 g 630LES (puly Caoww oy | juSal’ ((edio) IS (5 jLwl s> (5l g 0SS
23291 50 43 4S5 IS Sl g U515 I GSiamal

ol8iws jl eslaiwl 6gas

SIS g 0925

U8 15 S i 5 IS5 jgan CamBgo (59 o 00 Sgo IS 143 I ey W
SET-NN

JUiS 508 150 Cuwl (GBI 3Bl 505 08w (59 g JLES 13T 3,19 6 s jLs
2348 sl Cilggu oy (51851 jgu Joc 63 g 3lg 68w 6y (53> U

23 ol Caanl 6308 085S 5 55 08w l 43 eyl 2US Sy o2 JSI bzl
Nulipo jl &S5 1 RS ygun oy 345 395 2 595 @lo S by o 65,45 jgu0
2338 50 Joe JugSes & jgun 6y 68w o jiSIg §5 g

9 SaS 6w (w93 b b 63 338 (5851 g Silidoc o IS S jgus o

ol 6848 pSaw |l jul ediws

DANLEX’



DANLEX"

T 09

gl eugs eslatul (5ayb jl swﬂcwﬁgn‘ngX{oﬁn)pﬁdg}o.‘.l_‘.ﬂﬁjlw
Saled g p35 0g IS T g jg

Al oo LS (35S 3l oy Lo

g3 0 85905 8o I eslaiwl 692

el 03 3,8 slaul S g jghB 5l 6385 )lgl 50 I 0 63905 o I 83latwl L
saga3 640 (51 (53! Culilatio g il gl I <y 1S 3 Slac ghio oy 390
L3S eslaiwl Gl

ual

-)-I:ll-ﬂ-'lanJ'-lJ;rjl |JQ5LI:{IBAOJ|9M ;Jl.\#b.ﬁgnﬁmd-l_l_u.ﬂ:l_iluﬁ.u‘_ :hl._‘l.'bl
S cwad gl jlgz Jodui (59 1) s g 65ges odio

2358 518 g S | oo (51 09 jy Caound ol (5 jlwl s> jgho o oT jI Ul
%aio&'wbt_r,g)j:ﬁ|JJ|)J:|Mg.nZ|Mn0|93uﬂs\5J|S.5|JgauM'nMJlnmﬁou)

B

How to clip or cruch

By applying the drill bit tip to the chipping or crushing position,
operate the drill by utilizing its own weight.

Forcible pressing or thrustiog is unnecessary.

How to handle a core bit

When a core bit is used, large caliber holes and blind holes
can be drilled. In this case, use optional accessories for core
bits (such as a center pin and core bit shank) for more rational
operation.

Mounting

Caution: prior to mounting a core bit, always disconnect the
plug from the power supply receptacle.

Mount the core bit on the core bit shank.

Before that, feed grease the screw portion of core bit
shank for easily dismounting.

Mount the core bit shank on the drill main body in the same
manner as in mounting the drill bit and the bull point.

DANLEX’



DANLEX"

Drilling holes

M Insert the plug into a power supply receptacle.

M spring is built in the center pin. By straightly and gently
pressing it to the wall or floor surface, the entire surface of
the core bit tip attains contact to start the hole drilling job.
B When the hole depth reaches approximately 5mm, the hole
position can be determined. Then remove the center pin and
guide plate from the core bit and continue the hole drilling job.
Caution: when removing the center pin and guide plate, always
disconnect the plug from power supply receptacle.

How to dismount the core bit

M By holding the drill (with the core bit inserted) in an upward
position, drive the drill to repeat impact operation two or three
times, where by the screw is loosened and the drill becomes
ready for disassembly.

¥ Remove the core bit shank from the drill, hold the core bit
with one hand, and strongly strike the head of the hexagonal
portion of the core bit shank with a hand hammer two or
three times, where by the round head screw is loosened and
the drill is ready for disassembly.

s 6,42 Sl g (5,551 9w

S sy 35l 1y esLings M

Sl g Liad 534S 319 b .l 630 s (55 30 Gy Caowd s 18 Sy Ml
L cla 0 63905 6o Sgo ahus olad « S b g ylgas (59 i o5 )gu0 60
5 JET 1 5850 g Slaas (lgir L 63 I3y uled jB5 3 90 b

3319350 0482 CuamBgo dany o0 Si0 Lo O 33 by Ly Ji 04> Gac 6Swilo M
03,5 Ia2 ls s odgas adio jl 1 laasl ) 020 g (55 0 (g i -3940 (jasl
ass swlsl | 5831 jguw IS g

1050l 6lgom 3uiS Lo 132 1 loaal j 62is g (53S0 (g 65 loj :bLLIS|
358 245 oy Jl

11 3o 63900 oo (5 jlwl s 6920

s Ti59) 2 @ad 13 3 65900 oo 6555900 3 ) olSkws (il 655 @b I M
318 1S5 6 y0 aw b g |y 60 pd g w35 3 Slas (UL 6y gy Cusubg g (Cawl
-39 (5 jlwl sz e3lol 1 jul g 394 Juib 2 5

oalaiwll g 3yl 685 Cuws So U 1 o 0355 155 oBiws jl 1 1 sogos oo M
0g b )15 3y dges buin yingS it e pu 6 630 6w b 93 s UinSz Sy
-394 (5 L 132 630oT buio g o3 Jib @y 35 s 15 3,08 319 |y oS0

DANLEX’



DANLEX"

S UjRe O3S gy

Saulas 25 jup I 1 e3Liigs 6)lgas (puu S g jRo S g I Uiy bluisl
3o o0 o I glgi oo el 838 buusd olSiiws (ol 4> Lu S (330 Sa oS T I
olSiws jl a3l jg 03l Uayd b3S oslatiuml (518 usjS plsl gy jo Fo Lujbs
gl o3latiuwl o_‘hugﬂﬁnga._.g&.chuFl:iPﬁnuug

S pS il g g g s jS3 ol o b olBiws jl eslaiwl jl Gy
U350 s> § 635 Uigols | ol 39 IS us S ¢ 30 68 T 1 ey M
8Ll T oy (0w 3,5 )15 (5l o jU 13di0) S (51580 g 03,5 jL 1 yus S
R

0320 0w b ol yom 03 03151 JBT jI eslaiawl b« usjS 3,5 319 ji iy M
Suglaply g S

OIS 81351 8y a5 88 Sl lisabl § 35S Gy JUSs 59 1y S gha M
Cuwl 39290 ) j20 4>

Grease feeding

Caution: prior to grease feeding, always disconnect the plug
from the power supply receptacle.

Since an grease chamber is built in this Electric Hammer Drill,
it can be used for approximately 20 days without supplying
lubricating grease, assuming that the drill is used continuously
3-4 hours daily.

Feed grease into the grease tank as described below before
using this hammer drill.

I Just before no grease is visible in the grease gauge window
when the device is held up right, feed grease without fail.

I Before feeding grease, use the provided wrench to remove
the grease gauge.

¥ Check the grease level once daily, confirming that grease is
filled.

DANLEX’



DANLEX"

GUARANTEE TERMS & CONDITIONS

DANLEX COMMERCIAL AND INDUSTRIAL GROUP

Dear buyer, Danlex Co., Ltd guarantees its power tools once
during12 months, also you are able to activate yourguarantee
code by sending a message to 30008982 and increase your
guarantee period to 15 months.

Please follow tools guarantee terms and conditions.
Guarantee card without seal and sign is not valid.
Guarantee services include operation defects that are
confirmed by technical department experts.

Dear buyer, please notice that damaging of several parts at
the same time is the sign of abuse and guarantee will be
applied to one of the main parts.

It is buyer's duty to check and acknowledge the authenticity
of guarantee label, its serial number and its agreement with
product number, because this guarantee is registered in
according with your purchased mode, otherwise the service
center is not responsible for mending.

Buyer is responsible for delivery charge to repair center.

o0l Coloss byl il

QS G385}l isiun 6g ;S

9390 50 018 olo | P o bu uSDs S i o8 Slguazo (o yize jlag S
Cizen . Swled eslaiwl o cpl b swl Coled ol I L Sy sl oo lad
A8 PoooAQAP Soly silobw oy pluy Jluyl Gasb jl s ls 3929 glSal ¢l
30l il 381 olo 16 60 0115 s U suaS Jlad |y 395 swls cuilawd

uwl loiel 3318 ¢ cLaol g jgo g0 6wl Cwolaus oS

218 30l 3590 28 lwliud 1S gl 65 309 o GB1E Jgado s ol >
58

Wloj @b 1 jgu0 6y 6=hE i 1> 65 Sl 6kl S 6295 bkl a0 g5
Wil Jgato Lol clahs I LSo hid g 63gs 6Biws I Cuw sl o3liiwl slis
-394l 50

ilbg jl Jguazo 33 L ol Cilslho g JUpw 0 lads ol w2 g jlusiel a0
23 idgiunn 6398 aus losS S jo o plio 039S jb jguo 4> g Cuwl lags
bl salgin ol juosd JULS

il (50 glag 3 e3ge 60 wloaS S jo o0 UIS Jluwyl oy jo 31> 4y

DANLEX’



DANLEX"

Technical Data

DX-3440 I Jso

lg 1Poo RN
g PPe g
Jip be wlS 8

oau> 4> yg3 PAo—0do

ST s 55 &S 4o e pun

o8> §5 60 b dlaxi Pqoo 2% e
o x| S5 Ugb
Jgjte R aE
Hoglwo o odio
Caid b
Hoilwo | Po 13 43 bugas o
Hoslwo FO S 3 5551 jgan b b
PSsLS A/0 wJ9

| Model [ DX-3440
Power 1200 W
\oltage AC 220 v

Frequency 50 Hz
- No-load speed 280-550 min’
Impact rate 2900 min’

_ Cable length 1x3m

| Impact energy 20J

- Drill Bit | ® 40mm

Core Bit ® 120mm

Driling capacicy in stone 45 mm

Weight 8.5 Kg

DANLEX"



Explosion map bl ekl

DANLEX" DANLEX"
B e




DANLEX"

bbb o lasd bt ol o lad
$190A Siyply || 19| oSl S ||
Saiwlly cpivgy || vo | Sy |
PN Sy | v

ol || vy | 2SS iSg, | ¢

a= | v FECHINE

638 piblg || Fo wouSun| v
Ologu |l Py swzblu || A
gaadaw || PV Say gl q
Jaakuug B || PA ‘ Saygl |[ Ve
3 P Gdxogjoupa

Bleo gjospo || Po FPORe | 1P
OJoupd Sugl | #1 | 638 iblg || p
A SSpB ool e

GBS oS | ] 68 pblg || 10
silg || mE | sblg] 18

WSy g || PO | so50ulS || 1y
S190v Sigply || M5 | B aa

Part list

| No Description No Description

| 1 rubber front cover 19 | bearing 61908-RS
[ 2 | shaft ring 28 20 [distance sleeve

| 3 |/ ring 28 21 |stop spring

4 | 40 lock shell 22 | washer 44

| 5 || chuck spring 23 | stop screw

‘ 6 || teleflex 24 [st:op plate

| 7 | roller 8%19 25 ||spring washer 5

| 8 | steel ball 8 26 |screw M5%10

' 9 |lo-ring 27%30%1.5 || 27 | cylinder

l 10 ||o-ring 18%20*1 28 lkingpin 3%23.8

' 11 | ram bar 29 || shift spring

| 12 || screw M6*35 30 ||hammer

| 13 || spring washer B 31 |o-apron

[ 14 | front cylinder 32 lclutch

| 15 || washer 36 33 || big gear

| 16 || woolen cushion 34 | washer 35

' 17 | skeleton oil seal 35 || shaft ring 35

| 18 || shaft spring ring 40 36 | bearing 61907-RS

DANLEX"

15 www DANLEXTDOLS com




DANLEX"

waw DANLEXTOOLS com "

Part list

No Description | No Description

37 || screw M5#10 | 55 | bearing 608-2Z
38 | 40 piston [ 56 || middle cover seal ring
39 | piston pin 8%28.8 | 57 | middle cover

40 | right cover | 58 |/ screw M5%14

41 | 40 connecting rod || 53 | screw M4*14

42 || needie bearing Hk101612| B0 || screw M4*16

43 | screw MST4.8*32 || 61 | positioning spring
44 | rubber pad ' B2 | positioning cap
45 | bevel gear shaft | B3 | knob

46 | bearing 6002-2Z || B4 | o-apron

47 | steel sleeve | B5 | knob spring

48 | big gear core | BB | dteel ball 5

49 || steel ball 5 | B7 | top cover

50 | release spring || B8 | knob ring

51 | big clutch tooth | B9 | screw ST4.2%12
52 | big pressure plate|| 70 | shift sheet

53 | small pressure plate | 71 || spring ring for shaft10
54 | shaft spring ring 14|| 72 || washer 10

Clehd G

o=hd ol 6 jlosdy o=hi ol & jloudy
oA Sl || 06 O:le 2ol py
,55.:-.3|T.|TJ4']EI9 [2Y4 G PA
s | ov o e [

O 0FaR |l oA || LuSspS culy eS| o
feif sl oa | usis | K1
Fasge| so Sipdgy | P

ECHIE S AP an | ep

Pa | sy || a0 yiblg || EE

I i b || g AN FNLYSCENI N 7Y
Sagygl || sE Sl | Es
PFOHEET pblg || eV

rvvcrm P T
wsSpS s | PV sazbw | 9
GBS Gl || FA eUs 48 | oo
Px1P au |l 99 S)porUSesss | o)
WsSo S i blg || Ve Syjculy | o
B v SegSculy || o

il || vp B or

DANLEX"



DANLEX"

Olehd Cuudd

sshi b o, lous oshd b | el
PO e | 91 e
Sadly || 9P [ pilg l YE
Sl owgy | qp | Froan | vo
s | e | UsSepS | VS
Aojgo | 90 $ool Syl | VV
ociugy 63 4918 | 9% Sig gl Ubgass | VA
Pidgm | av | 8 iy || V9
JRCRIR Y Orlogy || Ao
wSaiwl UiSg || 99 623> piulg Al
92 salSoeiws || Jeo I oxas yl> l AP
SuSpyal || oy | SpgSexs | AP
s4S || oy M5 || AE
Cowd 65 498 || | op Sipdgy | A
otoan| o | solg | AS
Solis || 1o FPol Syl | AV
0w ugl> 9S8 || 10§ szu0)T | AA
PLlAau || oy colSo | A9
JolS G || 10A H $oh Sl H 90

Part list

| No Description No Description

| 73 | eccentrit shaft 81 || screw ST4.2*65

[ 74 | washer B 92 [ stator

' 75 | screw ST4.8*25 93 |/ housing body

| 76 | gear box 94 | fan

| 77 | bearing 8004-2Z | 85 | nut M8

‘ 78 || bearing pressure plate| 96 [ back cover

| 79 || spring washer 5 87 | screw ST4.2%18

| 80 |/ screw M5*10 98 || handle spring

| 81 | gear washer 88 | handle sleeve

| 82 | key 512 100 | back handle

| 83 | small flat gear 101 | switch machine

| 84 || spring washer for shaft16|| 102 || switch

' 85 || bearing Hk101612 || 103 || pack handle cover
| 86 || o-apron 31.5%2 104 || screw M5*20

| 87 || bearing 8201-2RS| 105 | ndicator-lamp cover
| 88 || rotor 106 || back cover

| 89 | magnet ring 107 | screw M4.2%18

' 90 | bearing 608-2Z | 108 | cable clamp

DANLEX"

Ia waw DANLEXTOOLS com



DANLEX"

Part list

No Description No Description
109 | screw M4.2*14 124 ||ruler

110 | cable sheath || 125 |[handle set

111 | cable 126 || screw M8*80

112 | screw M4.2%18 || 127 | side handle

113 | alloy cover 1128 | nut M8

114 | screw ST4.8*20 || 129 | ruler set

115 || left cover ' 130 | button spring

116 | screw 5T4.2*10 || 131 | lock button

117 | fixed card I 132 || lump

118 | change switch || 133 ||lock lump

119 || brush holder | 134 | hoop

120 | carbon brush 1 135 | D side handle

121 || brush holder cover|| 136 | D side handle button
122 || hoop 1137 || nut M8

123 | hoop board [ 138 || D side handle button cover

Clshd )
okl b oo | sshi pb o jlauils
IS5 g uShS || | PE | PeiFgn || 109
shuwlg || 1PD JBed | 1o
o)0 | 1P§ Js || 111
oy || 1py || Peings |[11p
Aesge || 1¥A || siis hiagys |l 11w
G osas || 1P9 & || 1F
s8 | 1o unSoS 2 598 || 116
I e
oS08 B> 03315685 || 1P 03315885 || j v
S elws Suiwlly || pp S iSIl ous || 1 TA
WSS biws b || | E | SE3s | 1119
GSaSedwsan | \pg || Jis | ave
opSiws || 1§ JWES gligays || e
oSS s bl || 1Y 5SS 6w oouwd || | PP
UBgLS || A | oS ocbws gy || 1 PP

®
DANLEX



